
GPT.08.819.10000/B

PLEASE READ BEFORE INSTALLING
TWISTED THROTTLE products should be installed 
by a qualified, experienced motorcycle technician.  If 
you are unsure of your ability to properly install a 
product, please have the product installed by your 
local motorcycle dealer.  TWISTED THROTTLE 
takes no responsibility for damages caused by 
improper installation.

All screws, bolts, and nuts, including all replacement 
hardware provided by TWISTED THROTTLE should 
be tightened to the torque specified in the OEM 
maintenance manual for your motorcycle.  If no 
torque specifications are provided in the OEM 
maintenance manual, the following torques may be 
used:

 M5...........................................3.5 ft-lbs  (5 Nm)               
 M6...........................................7 ft-lbs  (9.6 Nm)
 M8..........................................13 ft-lbs  (18 Nm)

All screws, bolts, and nuts should be checked after 
driving the first 30 miles (50 km) to ensure that all 
are tightened to the proper torque.

Medium strength liquid thread-locker (i.e., "Locktite") 
should be used to secure all screws, bolts, and nuts.

Alu-Rack

Twisted Throttle LLC
1080 Kingstown Rd, Building 1
Peace Dale, RI  02879

phone:  401.284.4200
fax:  401.223.6955
www.twistedthrottle.com

Kawasaki Ninja 250
1987-2007

Side Bracket

Qty..................2 L/R

2

Qty.........................2

Hex Head Screw

M6x12............DIN 933GPT.08.819.001L/R

Step One: Mount the right side bracket to the grap rail fixing point using the hex head screw.  
Only tighten the screw half way so the bracket still has play.  

In
st

al
la

tio
n 

In
st

ru
ct

io
ns

*C
om

po
ne

nt
s 

ar
e 

nu
m

be
re

d 
in

 o
rd

er
 o

f a
ss

em
bl

y.
  

1

Countersunk Screw

M6x50.........DIN 7991

3

Qty........................2

4
Countersunk Washer

M6
Qty.........................8

Spacer

Da;14 Di;8.2 h;35

5

Qty........................2

6
Countersunk Screw

M6x60.........DIN 7991
Qty.........................2

Spacer

Da;15 Di;8.4 h;45

7

Qty........................2

Alu-Rack

Qty........................1

9
Lock Nut

M6....................DIN 6927

Qty.........................4

10
Countersunk Screw

M6x25.........DIN 7991
Qty........................4

GPT.07.613.001..........02

Step Three: Attach the Alu-Rack to the left and right side bracket. Once all of the screws in the 
assembly are loosly fit tighten all of them to the proper torque specifications.  

8

Step Two: Loosley fasten the forward mounting points using the correct countersunk screws 
and spacers. Repeat steps one and two for the left side bracket.  



3
4 5

6

4
7

9
4

10

8

21


	Ninja Alurack page 1.pdf
	Ninja250.Alu.LineArt

